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LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

&

Ref Level 0.00 dBm Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

pectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
" A PP, LT - 40 dem . A e NN ]
At h U e ——— st htl
S0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz -44,99 dBm -31.99 dB 30,000 MHz 1,000 GHz 1.000 MHz 926.55922 MHz -45.13 dBm -32.13 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.18870 GHz -45.33 dBm -32.33 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.74282 GHz -45.,32 dBm -32.32 de
1.920 GHz 3,000 GHz 1.000 MHz 2.98614 GHz -43,81 dBm -30,81 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.49851 GHz -43.76 dBm -30.76 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50642 GHz -39.28 dbm -26.25 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.93142 GHz -39.32 dBm -26.32 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61355 GHz -39.06 dBm -26.06 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61805 GHz -39.10 dBm -26.10 dB
13.000 GHz 19,500 GHz 1.000 MHz 1555055 GHz -34,71 dBm -21.71 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.62339 GHz -35.01 dBm -22.01 dB&
T bl

Highest Channel / QPSK

Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
s Vo, -
-40 dBém » A A, e
] -
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 910,07746 MHz -44,88 dBm -31.88 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.62444 GHz -45.51 dBm -32.51d8
1.920 GHz 3.000 GHz 1.000 MHz 2.50606 GHz -43,92 dBém -30.92 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.95542 GHz -39.22 dim -26.22 dB
9.000 GHz 13,000 GHz 1.000 MHz 12.68029 GHz -39,19 dBém -26.19 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60140 GHz -34.93 dBém -21.93 d&
L
JL J
Date: 14.MAY.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 25/ 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
. A - PURY, Lo 40 dem " n PP, LT e Y SN
1780 dbm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 944.49525 MHz -44.,95 dBm -31.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.88856 MHz -45,12 dém -32.12 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.56651 GHz -45.42 dBm -32.42 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.38978 GHz -45.59 dBm -32.59 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.98614 GHz -43,76 dBm -30,76 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,47188 GHz -43,87 dBm -30,87 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98342 GHz -39.26 dBm -26.26 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -39.39 dém -26.39 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62155 GHz -39.25 dBm -26.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61555 GHz -39.16 dBm -26.16 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52756 GHz -35.00 dBm -22.09 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54505 GHz -34.38 dBm -21.88 di
~ —_— ~ —_—
{ e J o L L J v
D: i 14.MAY.ZD24 L4.MAY.202 i} 3:1
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
IV e
40 dem x . ]
I et et
g
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 933,83058 MHz -45,17 dBm -32.17 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -45.44 dBm -32.44 dB
1,920 GHz 3.000 GHz 1.000 MHz 2,50606 GHz -43.91 dem -30.91 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.95392 GHz -39.39 dim -26.39 dB
9.000 GHz 13,000 GHz 1.000 MHz 1055156 GHz -39.11 dBm -26.11 dB
13.000 GHz 19,500 GHz 1.000 MHz 1553306 GHz -34.93 dBém -21.93 d&
i
JL J
Date: a5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 25/ 5MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Spe Y

Ref Level 0.00 dBm Offset 12.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
A 2 PYRY, T N P 40 dBm a " PO o P O
- = —
— -
~50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 957.09895 MHz -44,93 dBm -31.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -45.11 dBém -32.11 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -37.17 dBm -24.17 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.68027 GHz -45.62 dBm -32.62 d&
1,920 GHz 3,000 GHz 1.000 MHz 2,49995 GHz -43,93 dBm -30,93 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,00514 GHz -43,89 dBm -30,89 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92742 GHz -39.28 dbm -26.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93942 GHz -39.38 dBm -26.38 db
9.000 GHz 13.000 GHz 1.000 MHz 10.58255 GHz -39.08 dBm -26.08 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.64354 GHz -39.11 dBm -26.11 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54705 GHz -34,79 dBm -21.79 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.55655 GHz -34,99 dBm -21.99 dg
~ —_— ~ —_—
{ e J o L L J v
D: i 14.MAY.ZD24 22 L4.MAY.202
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
40 dem - ~ POV =
o por s — o
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 919,77261 MHz -44.,83 dBm -31.83 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.60135 GHz -45.41 dBm -32.41 d8
1.920 GHz 3.000 GHz 1.000 MHz 2,.50427 GHz -43.91 dem -30.91 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99642 GHz -39.40 dBm -26.40 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061455 GHz -39.28 dBém -26.28 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.54155 GHz -34.92 dBém -21.92 d&
i
JL J
Date: a5

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A9-29 of 33




SPORTON LAB.
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Report No. : FG432920-02B

LTE Band 25/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
7 ||| Spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
x A AN i) 40 dBm A a PV, o7 TR VP SN
AL, o ~ po P b
P80 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 943.52574 MHz -44,91 dBm -31.91 dB 30,000 MHz 1,000 GHz 1.000 MHz 991.03198 MHz -45,10 dBém -32,10 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -41.63 dBm -28.63 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.46408 GHz -45.43 dBm -32.43 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,49491 GHz -43,86 dBm -30,86 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,48951 GHz -43,96 dBm -30,96 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.83392 GHz -39.37 dBm -26.37 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91442 GHz -39.36 dBm -26.36 db
9.000 GHz 13.000 GHz 1.000 MHz 12.67579 GHz -39.36 dBm -26.36 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61155 GHz -39.19 dBm -26.19 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55005 GHz -35.06 dBm -22.06 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54505 GHz -35.02 dBm -22.02 d&
~ —_— ~ —
{ e J o L L J v
D: i 14.MAY.2024 06:00:45 L4.MAY.202 0e:01:58
Highest Channel / QPSK
Spectrum
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dém
40 dem ~ . a2/
|MM LTy T S S
-50 dB
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 937,22389 MHz -45,12 dBm -32.12 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.60933 GHz -45.25 dBm -32.25d8B
1,920 GHz 3.000 GHz 1.000 MHz 2.50139 GHz -44.00 dem -31.00 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.94592 GHz -39.45 dim -26.45 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059255 GHz -39.02 dBém -26.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55555 GHz -35.12 dBém -22.12 d&
i
JL J
Date: 06:03:11
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SPORTON LAB.
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Report No. : FG432920-02B

LTE Band 25/ 15MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 12,00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
. . PRI, LT, SO N S 40 dBm » a At NN g\ S el
PR R has o LrAnmpmrrrre” o b t
!
"S0 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 963.76062 MHz -45.08 dBm -32.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 984.24538 MHz -45.14 dBm -32.14 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -44.03 dBm -31.03 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.60429 GHz -45.22 dBm -32.22 de
1,920 GHz 3,000 GHz 1.000 MHz 2.51830 GHz -43,56 dBm -30.56 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09910 GHz -43,95 dBm -30,95 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95442 GHz -39.34 dBm -26.34 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.96392 GHz -39.31 dBm -26.31 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59855 GHz -39.33 dBm -26.33 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60105 GHz -39.28 dBm -26.28 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.55505 GHz -35.05 dBm -22.05 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.54005 GHz -34,92 dBm -21.92 dB
— —_— = ~ — =
L JL ) L JL J
D: @ 14.MAY.2Z024 06:05:0 L4.MAY.202 0e:06:20

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

40 dem . A P =

lM_M‘ imateiaet

-50 dB

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 930,43728 MHz -45,09 dBm -32.09 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.71007 GHz -45.45 dBm -32.45 d8
1.920 GHz 3.000 GHz 1.000 MHz 2.48699 GHz -43.87 dém -30.87 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.90792 GHz -39.46 dBm -26.46 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059555 GHz -39,13 dBm -26.13 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.52956 GHz -34.99 dBém -21.99 d&
il
JL J

Date:
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LTE Band 25/ 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=]

Spe Y

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.00 dB

Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 12.00 dB

Mode Auto Sweep

i 14.MAY.2024

@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
. x PO Lol VSN 40 dBm . A e\ Ao Al
- o - A = o
~50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 865.47976 MHz -44.95 dBm -31.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 902.32134 MHz -45.29 dBm -32.25 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -43.99 dBm -30.99 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83559 GHz -43.15 dBm -30.15 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.50570 GHz -44,03 dBm -31.02 dB 1,920 GHz 2,000 GHz 1.000 MHz 2,50499 GHz -44,07 dBm -31.07 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52342 GHz -39.39 dbm -26.39 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99592 GHz -39.49 dBm -26.45 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60305 GHz -39.34 dBm -26.34 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62405 GHz -39.33 dBm -26.33 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60590 GHz -34.93 dBm -21.92 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.52156 GHz -34.36 dBm -21.86 di
— —_— ~ —
{ L J o L L J v

Highest Channel / QPSK

Spectrum

Ref Level 0.00 dém  Offset 12.00 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dBm T - aned)

[ el

-50 dB

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 940,13243 MHz -44,94 dBm -31.94 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.57112 GHz -45.48 dBm -32.48 d8B
1.920 GHz 3.000 GHz 1.000 MHz 2,99874 GHz -43,90 dBém -30.90 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.94092 GHz -39.42 dim -26.42 dB
9.000 GHz 13,000 GHz 1.000 MHz 1061555 GHz -39,26 dBém -26.26 dB
13.000 GHz 19,500 GHz 1.000 MHz 1554605 GHz -34.98 dBm -21.98 d&
il
JL J

Date:
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ssamon . FCC RADIO TEST REPORT Report No. : FG432920-02B
Frequency Stability
Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0065
40 Normal Voltage 0.0018
30 Normal Voltage 0.0045
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0010
0 Normal Voltage 0.0031
PASS
-10 Normal Voltage 0.0014
-20 Normal Voltage 0.0028
-30 Normal Voltage 0.0047
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Battery End Point 0.0003

Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number : A9-33 of 33
FAX : 886-3-328-4978
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LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.01 5.86 6.29 6.49 PASS
TEL : 886-3-327-3456 Page Number : A10-1 of 30

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o A 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
S of e
o _— 0 S
.,
o
0.0 0.0 T
b5 S
% \
1E4 ! 1E4 Y
A\
\ z
y
i I . A
1E |L 1E \
| t
. | . b
1 1 =
CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2313 dem 28,76 dBm 5.63 d8 2.52 0B +.26 0B .01 08 42 08 Trace 1 | 22,08 dem 29,11 dbm 7.03 d8 3.01d8 4.93 d 5.86 d8 5.35 0B
— -~ — — — —_—
L J J [ ] ] (I

LTE Band 26 / 15MHz / 64QAM

LTE Band 26 / 15MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
S ol
o — \ = o Sl
e S
< .
0.0 0.0
i
S \
1E- . 1E- 3
4 X
\ N
\ v
1€ - 1€ -
|
\

CF 836.5 MHz Mean Pwr + 20.00 dB CF 836.5 MHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | v | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 21,09 dem 28,52 dbm 7.43 d8 3.04 0B 5.1 dB 5.29 0B 5.90 68 Trace 1 [ 19.13 dem 27,08 dbm 7.95 da 3.01d8 5.10 d8 5.49 d8 7.16 08

— -~ —_— — — —_—
il ) I ) ] (I
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Report No. : FG432920-02B

26dB Bandwidth

LTE Band 26 : 26dB BW(MHz)

Mode

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.26 2.96 297 | 4.87 4.85 9.68 9.81 | 14.38 | 14.35 - -

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.25 1.26 2.97 2.97 | 4.80 4.81 9.75 9.81 | 14.29 | 14.29 - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG432920-02B

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 17.03 dbm)| MI[1] 17.20 dBm
836.20070 MHz M 836.41330 MHZ,
20 20
PRI P B S 26.00 dB _nde 26.00 dB
104 Al e MBI 1.272700000 MHz 04 i il Tl 1.264300000 MHz
Q factor 657.0) Qfactor 661.5
o £ - 0 di
Ty Y
_1od Y ~ 10 d Al 5
20 damt e ol e 20d i T
Vg Y ™ A S L AR AN
a0 Eeli) S
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.2007 MHz 17.03 dam nd8 down 1.2727 MHz ML L 35,4133 MHz 17.20 dam nd8 down 1.2643 MHz
T1 1 835.8566 MHz -9.21 dBm nd8 26.00 dB T1 L £35.8566 MHz -8.94 dBm nd8 26,00 d8
T2 1 837.1294 MHz -9.32 dBm Q factor 657.0 T2 1 B37.121 MHz -8.74 dBm Q factor 661.5
L I 4 L [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 168,80 dBm)| MI[1] 17.66 dBm
20 M1 B835.69680 MHz| 20 i1 835.63690 MHZ|
ANt Jros o OB Pt 26.00 dB JUTS SR IS T -1 . 26.00 dB
- Bie 2.967000000 MHz o [ Dt s Rkl B Mo, 2.979000000 MHZ]
Q factor \ 281.7 T Q factor | 280.5
\
ad _f} o0d — ¥
_10d 7 10d i T
204 N | PN Y TP P dBm et Ihl».”uJ Pilana) o
AR T N ,jiﬂw..,nk SR Lfich TN
a0 30
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.6958 MHz 18.80 dam nd8 down 2,967 MHz ML L 835.6360 MHz 17.66 dam nd8 down 2,979 WAz
T1 1 835.0075 MHz -7.57 dBm nd8 26.00 dB T1 L £34,9955 MHz -8.59 dBm nd8 26,00 d8
T2 1 837.9745 MHz -6.40 dBm Q factor 281.7 T2 1 B37.9745 MHz -9.79 dBm Q factor 280.5
L I 4 L [S JL 4 -
Spectrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
16.52 dBm)| MI[1] 15.39 dBm
837.43900 MHz 834.47200 MHZ,
= e ' 26.00 dB @ ndB 26.00 dB
g ALt A 4.875000000 MHz 0d i Al A AN 4.855000000 MHz|
T 171.8 Q factor \ 171.9)
o 1 0
iy |
10 df .,L\ -10 di
20 df z 20 of 5
o BTN (Vo TATT, T fir A
e e ot A MW Wl o
5 eV Ll A" Tk LY
40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.439 MHz 16.52 dam nd8 down 4.875 MHz ML L 34,472 MHZ 15.39 dam nd8 down 4,855 MHZ
T1 1 834.042 MHz -9.92 dBm nd8 26.00 dB T1 L £34.082 MHz -11.42 dam nd8 26,00 d8
T2 1 838.918 MHz -11.77 d8m Q factor 171.8 T2 1 B3B.938 MHz -11.69 d8m Q factor 171.9
L I 4 L [S JL 4 -

TEL:
FAX:

886-3-327-3456
886-3-328-4978

Page Number

: A10-4 of 30



SPORTON LAB.

FCC RADIO TEST REPOR

T

Report No. : FG432920-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum i =
Ref Level 30.00 abm  Offset 11.20 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 11.20 0B = RBW 300 kh
o Att 0de SWT ims @ VBW 1MHz Mode Sweep o Att SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
M 19.62 dbm| ™MIL1] 6 dBm
! 0. p M1 ac M
= gy Ao o ‘?fr”éa”\:; @ i e ?rﬂgn‘li‘;
P T arnt A 5 S o 0 RPN LAY e -
- " Y " 9.690000000 MHZ, o el bl e WA R S B, 9.810000000 MHZ|
b I Q factor \ 86.7 b ] Q factor 85.6
0de : - 0ds
i
¥ ¥ J
-10 dBm ] ‘.m -10 dBim
2o gent ikl A gy RS S aoyom A /N
o g gt TR BT AR R
-30 dem -30 dem
-40 dam: -40 dam
-50 dem -50 dBm
-0 dam -60 dam
CF B36.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T 839.777 Mz 19.62 dBm nds down 9.60 MHz M 517 Mz 18.25 dBm nds down 9,51 Whz
TL 1 831,685 MHz -5.97 dam ndg 26.00 dB 1 L 805 MHz -5.78 dam nde 26,00 d&
T2 1 841.375 MHz -7.22 dBm Q factor B6.7 T2 1 B41.415 MHz -8.87 dBm Q factor
~ I 4 L S JL 4

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.60 dBm) ™M1[1] 16.65 dBm)
a1 830.9560 MHz N 1 834.5520 MHz
20 20
N . nd@_, 26.00 dB ndp 26.00 dB
o i 'Lr’“"‘ Bl bt il R A 14.386000000 MHz . e L it J-[L“N‘\‘r AL Wy g 14.356000000 MHz
o [ Q factor 57.8 n i Q factor \ 58.1
0de - 0ds '&
-10 dBm f -10 dém |
A I A ! 1‘J “w i
e BTG (T M T R R Wl holoptyy,
-30 dBm — Lt
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 830,956 MHz 17.60 dam nd8 down 14.386 MHz ML 24,552 MHz 16.65 dam nd8 down 14,356 MHz
T1 1 829.307 MHz -11.06 dam nd8 26.00 dB T1 L 829.337 MHz -6.93 dBm nd8 26,00 d8
T2 1 843.693 MHz -8.13 dBm Q factor 57.8 T2 1 B43.693 MHz -7.28 dBm Q factor 58.1
~ I 4 L S JL 4 -

N/A

N/A

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att a0ds SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.93 dbm)| MI[1] 16.97 dBm
. 836.46920 MHz 836.55990 MHZ,
20 + 20
. x n 26.00 dB A PR P 26.00 dB
w0 ool Mt e B o, 1.258700000 MHZ, 104 Pl il i it s e N 2.979000000 MHZ|
/ Qfactor | 664.5 7 Q factor \ 280.8
o 7 K 0
T \
-10 df = - -10 de
E LY
204 20d
1 ~ T 7 Y
n AN I, N ok
A A L N i, M
A Y 7 VY iy "
-40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 836.4592 MHz 15.93 dam nd8 down 1.2587 MHz ML 35,5590 MHz 16.97 dam nd8 down 2,979 WAz
T1 1 835.865 MHz -10.02 dBm nd8 26.00 dB T1 L £35.0075 MHz -6.99 dBm nd8 26,00 d8
T2 1 837.1238 MHz -10.54 dBm Q factor 664.5 T2 1 B837.9865 MHz -8.82 dBm Q factor 280.8
L I 4 L [S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 563 dBm)| MI[1] 17.38 dBm
95.06100 MHZ o 834.0820 MHz
20 20 -
ndB 26.00 dB ndp 26.00 dB
- s L By ar 4.805000000 MHz 04 A N el hapiotey 9.750000000 MHZ]
Q factor 173.9) Q factor 85.5
od 0 d }f
10 df -10 o -
204 20d f'fl o |
) gt ’
; las anel h bt Wikttt
vﬁﬂm, o vy i ¥ e
LY Akl [
-40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835,861 MHz 15.63 dam nd8 down 4.805 MHz ML £34.082 MHz 17.38 dam nd8 down 9.75 WHz
T1 1 112 MHz -10.31 dbm nd8 26.00 dB T1 L 831605 MHz -9.13 dBm nd8 26,00 d8
T2 1 918 MHz -12.04 dBm Q factor 173.9 T2 1 B41.355 MHz -7.38 dBm Q factor 85.5
L I 4 L [S JL -

J

Middle Channel / 15MHz / 64QAM

N/A

Spectum | =

Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz

o Att 30de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100
(@ 1P Miax
MI[1] 14.93 dbm)|
= 7 ndB 26.00 dB|
- R e T ot mpordtonin 14.206000000 MHz
| Q factor 58.4)
L
0d

-10 df 'ﬂ H
200 *’r IH‘

[aearin ﬂ‘u'!‘lf Wy lﬂlnw

s Ay A

4
ity
-40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 833.263 MHz 14.93 dBm nd@ down 14.296 MH2
T1 1 829.367 MHz -13.44 dam nd8 26.00 dB
T2 1 843.663 MHz -11.47 dBm Q factor 58.3
L I 4 L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT  1ims @ VBW 100kHz Moede Sweep o Att SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 14.24 dBm) ™M1[1] 15.53 dBm)
836.32380 MHz [ 00 MHZ,
= 26.00 dB @ T ndg 26.00 dB
g A AN 1.261500000 MHz| 104 priprnd el Pt s 13 e Y L gt 2.979000000 MHz
* [ 662.9) b ] Q factor \ 280.5
0db 0 der :
\s
-10 dBm Y -10 dém
N,
20 dBm - -
i ! ol -
-30 dom V e
" 7 J T /
il N W VR
T
50 dgm 50 dem
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.3238 MHz 14,24 dBm nd8 down 1.2615 MHz ML 547 WHz 15.53 dam nd8 down 2,979 WAz
T1 1 835.8762 MHz -11.69 dam nd8 26.00 dB T1 L £35.0075 MHz -10.16 dBm nd8 26,00 d8
T2 1 837.1378 MHz -11.52 d8m Q factor 662.9 T2 1 B837.9865 MHz -11.17 d8m Q factor 280.5
~ I 4 L S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3.46 dBm)| ™M1[1] 14.59 dBm)
835.56100 MHz 837.2790 MHz
= i 26.00 dB @ ndB 26.00 dB
04 T N j 4.815000000 MHZ, 104 koA u\w»-»«m,\.,w:\ﬂm.;.,aw-u-,wa,.,w,\ 9.810000000 MHZ|
* T = 173.5 b ] Q factor k 85.3
0db : t 0 der ! +
} 8| ]
-10 dBm ‘ﬂ -10 dém i{ W
2 2 il
20 dBm “ 20 dem i |“‘
I\ { Iy
-30 dbm -30 dam
T : gl
L I A e b"‘J'é“"H. s oo il R [TNEY
dartilnd Y — Eip
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 13.46 dam nd8 down 4.815 MHz ML 27,270 MHz 14,59 dam nd8 down 9.81 WHz
T1 1 -13.47 dbm nd8 26.00 dB T1 L 565 MHz -10.99 dbm nd8 26,00 d8
T2 1 -12.73 dém Q factor 173.5 T2 1 B41.375 MHz -12.00 dém Q factor
v o T

J

J

Middle Channel / 15MHz / 256QAM

N/A

Spectrum

&

Ref Level 30.00 dém
lo Att 30 dB
SEGL Count 100/100

Offset 11.20 dB & RBW 300 kHz
SWT ims @ VBW 1 MHz

Mode Sweep

(@ 17k Max

20

MIL1]

10d

T it

sl ALt Habtog so

0 e

31 aBm
5.8000 MHZ

26.00 dB|
14.296000000 MHZ|
58.5)

10 dBm:

20 dBm

-30 dBm

il

o s

[T, Mertad o

-50 dém

-60 dBm

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker

X-value 1 Y-value |

Function |

Function Result |

Type | Ref | Tre |
M1 1

13.31 dBm
-13.12 dém
-12.06 d8m

836.8 MHz
829.367 MHz
843.663 MHz

nd@ down
ndB
Q factor

14,296 MH2
26.00 d8
SE.5

J

TEL:
FAX:

886-3-327-
886-3-328-

3456
4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.71 2.71 4.48 4.46 9.03 9.01 13.45 | 13.48 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 1.08 2.71 2.72 4.49 4.50 9.05 9.01 13.45 | 13.48 - -
Page Number : A10-8 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 30 khz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att 30dé SWT  1im:s e VBW 100kHz Mode Sweep
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.58 dBm) ™M1[1] 16.08 dBm)
- 83632660 MHz - 836.50280 MHZ,
e e REE R, 3 1.093706294 MHz L] i y 1.093706294 MHz,
10d 104
I\
od 4 0 d
JJ 7 1
/ | Y
-10 df < -10 d -
A !
2 nft WAV LE 204
. . ey Sy LT X
a0 =30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.3266 MHz 17.58 dam ML 836.5028 MHz 16.98 dam
T1 1 835.95455 MHz 10.69 dBm Oce Bw 1.093706294 MHz T1 L 835.95734 MHz 9.62 dBm Oce Bw 1.093706294 MHz
T2 1 837.04825 MHz 10.86 dam T2 1 837.05108 MHz 8.46 dam
L I 4 [S JL -

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 300 kHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.37 dBm) ™M1[1] 9 dBm)
M 837.01550 MHz M1 836.81770 MHZ,
= B Ry 2715284715 MH @ N 2715284715 MH
IR PR L 15284715 MHz ?,\ VPP SPRPVY o Y 15284715 MHz
10d 104 }
] ‘ 'w
od { it 0 di j A
{' ! i
-1 d . - 10 d L
T | b
P LN R pagngen | o fin L 0T PN PR
PR (L TR ra LT AR R B LS TR
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.0155 MHz 18.37 dam ML L 836.8177 MHz 18.59 dam
T1 1 835.15135 MHz 12.66 dBm Oce Bw 2715284715 MHz T1 L 835.13936 MHz 11.58 dBm Oce Bw 2715264715 MHz
T2 1 837.86663 MHz 13.16 dam T2 1 837.85465 MHz 10.94 dam
L ] J - \ JU ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 11,20 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,20 db @ RBW 100 khz
o att a0de SWT 1ms @ VBW 300 kHz Mode Sweep o att 30de SWT 1ms @ VBW 300 kkz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.92 dbm)| MI[1] 16.05 dBm
- . 837.15900 MHz - " 837.48900 MHZ,
T . o X Occ By 4.485514486 MHz ! ,(Ci c B : 4.465534466 MHZ
AP e P g s W oot ot S AT
10d f 104 f ¢
| { |
o d / 0 di 4 !
{ [ \
J
10 d fr’ 1 10 di fr '1
2o W \\u T o AN 20 deme—y P ek J \wk T Y
P M ! A i N alln A VI g
a0 kL
-40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.150 MHz 16.32 dam ML 37,489 MHz 16.05 dam
T1 1 834.26224 MHz 11.95 dBm Oce Bw 4,485514456 MHz T1 L 834.27223 MHz 10.72 dBm Oce Bw 4,455534466 MHz
T2 1 838.74775 MHz 11.44 dBm T2 1 838.73776 MHz 10.08 dam
L I 4 L [S JL -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

| Spectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.75 dBm)| MI[1] 19.13 dBm
20 a8 a : 839.9770 MHz 0 de f 834.1620 MHz
JEX) TR WA u|.‘«.-..,.,u‘q>,:ae,gmv.,‘waw:‘* 9.030960031 MHz o tHe g e el 55 9.010989011 MHZ
10 d 2 10 di
o [ " d
0d8 $ ,L 0 da 1
¥
-10 d8m o -10 dem
' Ay
Zoitic gl L B W P 200 R PR Y W ,
e e, (At L R T
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker
X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
39.377 MHz 18.75 dam ML 162 MHz 19.13 dam
832.0045 MHz 12.93 dBm Oce Bw 9.030965031 MHz T1 L £32.0045 MHz 11.53 dBm Oce Bw 9.010969011 MHz
84103585 MHz 14.98 dam T2 1 8410155 MHz 11.52 dam
L L J L L

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

trum | ectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.52 dBm) ™M1[1] 16.08 dBm)
20 a8 M1 837.6790 MHz 0 de 835.1510 MHz
— B Qcc By T2 13.456549457 MHz B ¥ Occ Bre T 13.486513487 MHz
o I e e b SR i ou e e T g T g
. { f \
0d8 ‘ f 0 d ' -
[ \ [ !
-10 dBm ! -10 dBm - |
/ 1 r |
20 BT e e £ i ol TRy e i) hk,,n}?" h
i DU g oo J{"‘f AN TR il
i v Tt
-30 dém €30 dbm
-40 dam: -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.879 MHz 17.52 dam ML B35.151 MHz 16.08 dam
T1 1 829.7857 MHz 10.37 dBm Oce Bw 13.456543457 MHz T1 L £29.7867 MHz 10.61 dBm Oce Bw 13.488513467 MHz
T2 1 843.2433 MHz 12.89 dam T2 1 843.2732 MHz 12.16 dam
~ I 4 L S JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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: A10-10 of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 dBm)| ™M1[1] 16.44 dBm)
- 836.06080 MHz - Y 835.90660 MHZ,
Occ B 1090900091 MHz - Occ B, 2.715284715 MHZ
L s i il Mt e e As
wd — 10 d -
od 0 d
] W i
[ il i [
-10 df v -10
204 20d
) A\ ! Ja M i
Cohe | e S o WS . ; Laﬂn ...M_l‘l\i »«‘ﬂl‘m’, iy o0t nl(f]
M o TRATACT 30 s Ty
-40 d -40 d
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.0608 MHz 15.53 dam ML 835,9066 MHz 16.44 dam
T1 1 835.95455 MHz .63 dBm Oce Bw 1.090305051 MHz T1 L 835.13936 MHz 11.17 dBm Oce Bw 2.7152B4715 MHz
T2 1 837.04545 MHz 7.31 dam T2 1 837.85465 MHz 9.81 dam
L I 4 [S JL -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.64 dBm)| MI[1] 17.28 dBm
- 834.97200 MHz - 837.2790 MHz
Occ Bre 4.495504496 MHz T Occhw 050049051 MHz,
T " NERTPPATY P EY WO AP 2 2
104 * i P et e, oa bl g el A AR ] MI;
[ \ |
d P I
o E i 0 !
-10 df - -10 de ‘
204 J 20d ty
] T bt
) iy e ol o h ‘@mwjﬁmmh% I et By
T Ll ) L hamt i \n‘..l W t g
Wy \
-40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,972 MHz 14,54 dam ML B37.279 MHz 17.28 dam
T1 1 834.25225 MHz 10.42 dBm Oce Bw 4,495504496 MHz T1 L 5319845 MHz 12.08 dBm Oce Bw 9.050949051 MHz
T2 1 838.74775 MHz 9.99 dam T2 1 8410355 MHz 10.31 dam
L ] J - \ JU ) v

Ref Level 30.00 dBm

o Att 30 dB
SEGL Count 100/100

Offset 11,20 db & RBW 300 kHz
SWT 1ms @ VBW 1 MHz

Mode Sweep

(@ 17k Max

MIL1] 5.80 dBm)|

B832.1240 MHz

. ¥
ol A

O
e L R |

=3: 1Y) 13456543457 MHZ

0 d

10 df

20 d

q,um’t

i ol LY

-40 df

iy lileJ’;l

-50

60 df

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |
M1 1

X-value 1 Y-value |

Function | Function Result

832.124 MHz
829.7867 MHz
843.2433 MHz

15.80 dBm
10.78 dBm
9.77 dam

Oce Bw 13.456543457 MHz

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT Report No. : FG432920-02B

LTE Band 26
Middle Channel / 1.4MHz / 256QAM Middle Channel / 3MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 30 khz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de SWT  1ims @ VBW 100kdz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.28 dBm) 16.06 dBm)
- " 836.90110 MHz - 836.71580 MHZ,
Occ Bre 1.085314685 MHz 2.721278721 MHZ
w0 SN (WYY il 0d O Vil Lo YA e w2
4
0d8 7 i 0 déx 7 I
) \
-10 d8m -10 dBm: = “
" f
20 dem - 20 dem lﬂ'
/ \ '
A L |, | ¢
/ \ 5 A WY LW A F
-30 dBm o N R -S'E]ﬁ?ww d v Gl
A 1 b Y !
Arrdn= ) -40 dem
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.9811 MHz 14,28 dam ML L 36,7158 MHz 16.06 dam
T1 1 §35.95734 MHz 6.76 dBm Oce Bw 1.085314685 MHz T1 L £35.14535 MHz 7.72 dBm Oce Bw 2.721278721 MHz
T2 1 937.04266 MHz 7.78 dam T2 1 837.86663 MHZ 8.90 dam
~ I 4 S JL 4 -

Middle Channel / 5SMHz / 256 QAM Middle Channel / 10MHz / 256QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.75 dBm) ™M1[1] 14.77 dBm)
" 836.39000 MHz N 839.2370 MHz
= 11 Occ B 4.505404505 MHz @ o 9.010989011 MHZ
1w0d I - Th.. ) 104 iyt A e
[
0d8 i | 0 d ¥
10 dBm: \' ‘“ -10 dBm: ".‘
20 derg—-} b . 20 dem !
ii¥i| l r LI S
) YA i/ Wb, i . \ e
A kA Ik VOO, M g J
! VA aord o [ T
-40 dBm: 40 dm:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.30 MHz 12.75 dam ML 237 WHz 14.77 dBm
T1 1 §34,25225 MHz 7.52 dBm Oce Bw 4.505494505 MHz T1 L £32.0045 MHz 9.35 dBm Oce Bw 9.010969011 MHz
T2 1 838.75774 MHz 6.68 dam T2 1 8410155 MHz 8.37 dam
L ] J - ( JU J ) v

Ref Level 30.00 cBm  Offset 11.20 0B & RBW 300 kHz

o Att 0 de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100/100

(@ 17k Max

Mi[1] 13.45 dBm
20 d8 830.7760 MHz

g Occ B 13.486515487 MHz
IETROR RIS L PR N B o

10d

0de ! |

10 dBm:

20 dBm

30 dBm

g Y

Sl it gy i,

-50 dém

-60 dBm

CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 830.776 MHz 13.45 dam
T1 1 829.7867 MHz 7.98 dm Oce Bw 13.486513487 MHz
T2 1 843 8.38 dam

TEL : 886-3-327-3456 Page Number 1 A10-12 of 30
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIDUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F FA\ 20 GBH‘.‘P {Q‘l S
|
10 dBm (f 7 10 dBm [ ‘l
0 B ‘ L\ 0 dem [ -
-10 dBm -10 dBm
SPURIOUS_LINE_ABS ‘||
20 dem ,,\ 20 dim \
.30 dBm i U‘\ -30 dem
-40 dBm rH -40 dBm \‘
s 4 \\"'v“ ’
-50 dam 1 -50 dem =
P —— T —
_____ b |
A0 cam -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,09600 MRz -47.34 dBm -34.34 dB 847.000 MHz | 849.000 Mz 100,000 kiz TR TEpTa 2298 dbm _7WI
823.000 Mrz | 824,000 Mhz 20.000 kHz 523 99950 Mz -18.55 dém -5.85d8 849,000 MHz | 850,000 MHz 20,000 kHz £49,00050 MHz -17.67 dBm -4.87 dB
824.000 MHz £26.000 MHz 100.000 kHz 82424076 MHz 22.50 dBm -7.50 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -48.03 dbm -35.03 db
S
i J L] il [ )
Date: 21:26:40 -

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Spectrum

Offset 11.20 de

Ref Level 30.00 dém  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 d&m Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE CHAEKARS_ PABS
q 3 3 DARS Line SPURIDUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS 20 dbm
P adinn bt epario,
10 dBm f 10 dBrh :
A 1]
ods ‘J 0de I
| | i
-10 dem : -10 dBm
SPURIOUS_LINE_ABS I
-20 dem L oo q
-20 dBm //er{,f'”"f -30 dBm \*J\
-40 dBm = 40 dBm ,J\
50 dom T 50 dem
O IR e
AR R |
-60 dem:
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
§15.000 MHz 923.000 MHz 100.000 kHz §22.98002 MHz -32.75 dem -19.75 d& 547.000 MAZ 549,000 MAzZ 100,000 kHz aﬁm; T 14.61 dbm -15W|
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -26.32 dBm -13.32 dB 549,000 MH= 850,000 MH2 50,000 kHz 240.03347 MHz 22.89 dbm 560 dB
824.000 MHz 526,000 MHz 100.000 kHz 824.26873 MHz 15.00 dém -15.00 dB £50.000 MHz 850.000 MH2 100.000 kHz A50.0NE00 MHz 35 .57 dBm 8T8
'
i J1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P - 20 dbime e 5
10 dem ({ \\ 10 dBm: f \
ode \ 0 dem H 1
-10 dBm -10 dBm. 7
SPURIOUS_LINE_ABS K
-20 dBm . -20 dBm
.30 dem i \ -30 dBm
by ¥ \L
-40 dam \ -40 dBm 1
‘ N
-50 dem == ’f o] 9?3 dem 4 -
I B lar P N |
“60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
15.000 MHz 823.000 MHz 100.000 kHz §22,94805 MHz -47.94 dBm ~34.94 d8 847.000 MHz 849,000 MHz 100.000 kHz 548,75524 MHz 21.87 dBm -8.13 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -20.99 dBm -7.99 d& 949,000 MHz 850,000 MHz 20,000 kHz 540,00050 MHz -20.04 dBm -7.04 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.27073 MHz 21.86 dBm -8.14 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -48.02 dbm -35.02 dB
S
Y
il [ I 1 W
Date 21:25:46

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém
SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 dkine s
10 dem £ ™ 10 daj. ‘\
|
0 dB J‘ I o der -
R |
-10 dem : -10 dpm
SPURIOUS_LINE_ABS ﬁ H
-20 dBm l '\MM -giMBm k'%
-30 dem " § -30 dem y
-4 dBm - “-”‘Mﬂ 40 dBm AN
e L
50 dam =T -50 dBm [
.——"/ T,
e . I
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,08801 MRz -36,70 dem -23.70 06 847.000 MHZ 840,000 M2 100 000 kHz ey 13.57 dbm -mWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -28.04 dbm -15.04.d8 849,000 MHz 850,000 MHz 20,000 kHz 849,01249 MHz -24.61 dBm -11.61 d8
824.000 MHz £26.000 MHz 100.000 kHz 824.81019 MHz 13.72 dém -16.28 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -35.12 dbm -22.12 dB
Y
i J1 i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum = um
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dg Mode Auto Sweep
SEL Caunt 1007100 Escl_ Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Fheck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /}\ 20 ghine f\ 5
10 dBm ! \ 10 dBm 1
|
o dd — 0 dBm f
-10 d8m lli -10 dBm
SPURIOUS_LINE_ABS \ J‘
-20 dem H -20 dBm
-30 dBm { \H -30 dem ]l
-40 dBm W\W -40 dBm +
50 dBm = 4 0 dem k\
— >y T
50 dBm — 60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -48.04 dBm -35.64 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.77323 MHz 20.16 dBm -5.84 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -21.92 dBm -8.92 dB 949,000 MHz 850.000 MHz 20,000 kHz 340,00050 MHz -22.32 dBm -3.32 dp
824.000 MHz 826.000 MHz 100.000 kHz 82423676 MHz 20.66 dBm -9.34 db 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -49.91 dbm -36.91 dB
S
T
il (] i [1 7

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine 8
10 dem ul 10 qur.“"""""'""\
0ds [ \, 0 dan !
-10 dBm - i -10 dpm
SPURIOUS_LINE_ABS l l. \
20 dem J | -Q}Bn’ L
-30 dBm: ] Iﬂw Flé‘tl dem \\%\
-40 dem v 40 dBm "‘\_I
//
-50 dBm = 50 dem —
TSI - ey ]
0 d8 50 derm
Start 815.0 MHz 3003 pts Stap 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -40.51 dem -27.51 dB 847.000 MHZ 849,000 MHZ 100 000 kHz ey e 12,72 dbm -17W|
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -29.63 dbm -16.63 d8 849,000 MHz 850,000 MHz 20,000 kHz 849,00450 MHz -28.06 dBm -15.06 dB
824.000 MHz £26.000 MHz 100.000 kHz 825.02198 MHz 12.57 dém -17.33 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01498 MHz -38.06 dBm -25.06 dB
T
i J1 i
Date: 13.MAY.2024 21:36:07

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG432920-02B

LTE Band 26 / 1

.4MHz / 256QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

11:

Spectrum () s um
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Swasp Ref Level 30.00 d&m Offset 11.20 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr [@1 avoPwr
Limit dheck PAES | SPURIGHE GliNEKARS_ PAES
20 db::‘“‘-‘ $PURIOUS_)LINE_ABS PABS /’\ 20 dIB;':‘rP SPURIDUS _LINE_ABS. PAKS
10 dém ]' "\ 10 dBm If\\
0 dBm - \ 0 dem j
-10 d8m -10 dBm
SPURIOUS_LINE_A85, ]h ,l
20 dém IL 20 dBm
30 dB -30 de|
N /IR
o f R WASEN
50 dBm _ , I
[ M dem L‘u
60 der -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequenc |__PowerAbs | aLimit
815.000 MHz 523.000 MHz 100.000 kHz 522.97203 MHz -50.70 dém -37.70 dB 547000 MHz B 100 000 kHz e ey 1764 cBm -12W|
823.000 MHz 524.000 MHz 20.000 kHz 523.99950 MHz -25.83 dBm -12.83 dB 340,000 MH= 850,000 MHz 20.000 kHz 34000849 MHz 2715 dBm 1415 db
524.000 MHz 526000 MHz 100.000 kHz 824.22478 MHz 18.45 dBm -11.55 d& 850.000 MHz 860.000 MHz 100.000 kHz 85027473 MHz -43.56 dBm -30.56 dB
F—
i ) ) oo il [ ]

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.20 db
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHE CHAEKARS_ PARS
: ; ; ABS Line _§PURIPUS_LINE_ABS PABS
20 ghilie ~FPURIOUS_LINE_ABS PABS 20.dhif
10 dBm f 10 iyt _\
ode : F\‘ i uarrJ, t
} a |
-10 dém : ! -10 dbm
SPURIOUS_LINE_ABS J \
-20 dem ‘ - -20 dem
-30 dBm j \' -3,em
40 dBm r ﬂu 40 dem \
N4 i
50 dBm o 50 dem Lo
D A I— L1 —
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,97203 MHz -46.93 d&m -33.03 d8 547.000 MHz 849,000 MHz 100.000 kHz 847,96803 MHz 10.68 dBm -19.32 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -33.50 dBm -20.50 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -34.29 dBm -21,29 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.30669 MHz 10.64 dBm -19.36 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -47.74 dbm -34.74 db
Y
)i i )
Date: 13.MAY.2024 22:15:48

Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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